
EVALUATION AND 

QUANTIFICATION OF ENGINEERED 

FLOCS AND DRINKING WATER 

TREATABILITY  
 

 

by 

 

 

Adam Arnold 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering 

 

 

 

Waterloo, Ontario, Canada, 2008 

 

 

© Adam Arnold



 

  ii  

Author’s Declaration 

I hereby declare that I am the sole author of this thesis.  This is a true copy of the thesis, 
including any required final revisions, as accepted by my examiners. 
 
I understand that my thesis may be made electronically available to the public. 
 
 
 
 
 
Adam Arnold 
 
 
 

 

 

 

 

 

 

 

 

 
[...]
instances, although the speed of analysis is rapid, scattering is affected by shadowing, 

scattering interactions and multiple scattering caused by large, non-uniform primary particles 

with varying refractive indices.  For this reason, light scattering techniques are used 

principally in studies of more fundamental concerns, such as those that use simulated 

particles. 

 

Table 2.4: Advantages and Disadvantages of floc structural characterization techniques (modified 

from Jarvis et al., 2005). 

Technique Advantages Disadvantages 
Light 

Microscopy, 
Photography 

and Image 
Analysis 

•  Best for large, open aggregates 
•  Not prone to contamination 
•  Examination of single flocs 

allows detailed information on 
variation in floc structure 

•  Time consuming 
•  Requires well defined, high 

contrast images for accurate 
analysis 

Light 
Scattering 

•  Rapid, non-intrusive method 
•  Good for analysis for small 

aggregates with an open 
structure and a low refractive 
index 

•  Collects many readings from 
many aggregates in a few 
seconds 

•  Not good for aggregates made 
from many primary particles 

•  Choosing an appropriate model 
for scattering can be difficult 

•  Results affected by 
contamination from dust, etc. 

Settling 
•  Best for measuring compact flocs 
•  Cheap and simple 
•  Not prone to contamination 

•  Time consuming 
•  Finding an appropriate drag 

coefficient or model can be 
difficult 

•  Can get non-random orientation 
of falling aggregates 

•  Careful regulation of settling 
column is required 

  

Settling is generally an inexpensive, rapid method for characterizing aggregates.  Careful 

regulation of the settling column is required (i.e., no temperature gradients can exist); 



 

  47 

however, care is needed in transferring the flocs to the test equipment to avoid break-up 

(Jefferson and Jarvis, 2006).  The crucial disadvantage of this procedure is that Stokes’ law 

will not usually apply to porous, non-spherical flocs and determining an appropriate model 

can be complicated.                     

 

Therefore, although microscopy and image analysis is time consuming, and requires 

considerable sample preparation and analysis to achieve acceptable results, it is often the 

most preferred option of investigators performing floc characterization on engineered floc.  

As long as the images are well defined with a high level of contrast, aggregates can be 

analyzed individually providing comprehensive information of their structural detail.  This 

also allows for exclusion or elimination of false flocs (i.e., other particles in the sample), a 

benefit that is not normally available to the other two (2) methods.  

 

Regardless of which characterization technique is preferred or selected, it is important to 

report which of the three (3) was used in measuring a fractal dimension as each technique 

might provide a different answer for the same aggregate.  For example, the measured value 

of D3 was 1.3 from settling and 2.06 from light scattering in one particular study 

characterizing activated sludge (Wu et al., 2002).  Detailed error analysis is thus required to 

assess the accuracy and precision of the particle characterization techniques and to quantify 

the uncertainty in these types of data.  

 

2.6 Research Needs 

Through examination of the literature related to coagulation, flocculation and clarification 

theory, as well as the structural characteristics and characterization techniques, a number of 

key research needs have been identified.  These include:  

•  demonstration of the limitations of traditional bench-scale protocols commonly 

used to optimize conventional chemical pre-treatment during full-scale drinking 



 

  48 

water treatment and articulation of the reasons why data obtained from these tests 

must be evaluated judiciously; 

•  establishment of indicators of flocculent settling behavior to improve the prediction 

capacity of aggregate settling performance; 

•  better understanding of engineered floc structure to improve the prediction capacity 

of aggregate settling velocities; 

•  development and validation of techniques to quantify the variability in fractal floc 

characterization data and development of essential guidance for determining how to 

characterize floc populations in a statistically significant manner; and 

•  development of practical strategies for integration of key aspects of advanced 

particle characterization techniques into common bench-scale protocols. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

  49 

3 MATERIALS AND METHODS 

3.1 Research Rationale and Methodology  

The provision of safe drinking water requires sufficient disinfection of pathogens by 

ultraviolet irradiation (UV), ozone, oxidation with chemicals such as chlorine, and/or 

filtration.  The first three (3) alternatives, however, become decreasingly effective as levels 

of additional particulate matter in waters to be treated increase (Stagg et al., 1978, Sproul, 

1972); filtration of water with low turbidity is often not effective because a more 

sophisticated level of treatment is often required to mechanically remove very small particles 

that pass through standard full-scale filters (Al -Ani et al., 1986).  Particularly, it has been 

found that pathogens may be partially shielded against the action of UV, ozone and chlorine 

by attachment to or enmeshment in other particles present in the water.  These particles are 

separated from the water by chemical pre-treatment followed by one (1) or more particle 

removal processes.  

 

Many treatment plants, including the Mannheim Water Treatment Plant (MWTP) in 

Kitchener, ON often have difficulty reaching their operational capacity due to a floc build-up 

on the surface of and within their filters.  One (1) possible explanation for this observation is 

that the pre-treatment processes are not optimized to ensure adequate solids removal in the 

sedimentation basins.  Furthermore, data from bench scale tests will often indicate better 

settled water ultraviolet absorption at 254 nm (UV254) values and turbidities than what are 

being achieved.  The need to achieve low settled water UV254 values and turbidities while 

increasing plant capacity, and the opportunity to improve the predictive capacity of bench-

scale protocols for optimizing conventional chemical pre-treatment provided the motivation 

for this research.   

 

Specifically, the primary focus of this investigation was to develop approaches for 

integrating particle characterization techniques with these bench-scale protocols.  The 



 

  50 

important and frequently overlooked need to develop guidance on characterization of floc 

populations in a statistically significant manner and techniques to quantify uncertainty in 

fractal floc characterization data were necessary components of this research.  As well, it was 

hoped that achieving those objectives would contribute to developing strategies for further 

optimization of chemical pre-treatment processes (i.e., coagulation, flocculation and 

sedimentation) at the MWTP.        

 

Twelve (12) jar tests using the MWTP protocol were performed throughout this 

investigation.  The UV254 and turbidity of the supernatant were evaluated during each jar test 

to investigate potential relationships between these parameters and floc settling rates and 

structure.  Six (6) jar tests were conducted to generate aggregates for settling tests.  Three (3) 

jar tests were conducted at 5, 15 and 25 °C using aluminum sulfate (alum) as the primary 

coagulant and three (3) jar tests that were conducted at 5, 15 and 25 °C using polyaluminum 

chloride (PACl) as the primary coagulant.  Samples were collected after a period of settling 

from the bottom of the jars so that it could be determined whether or not the settling rates 

and/or sizes of the aggregates that had settled would correspond to the UV254 and turbidity of 

the supernatant.   

 

The six (6) jar tests were then repeated to characterize the fractal structure of the flocs by 

digital image analysis with microscopy.  Structural characteristics were calculated from 

samples of aggregates that were collected prior to settling.  This was done to predict DOC 

and particle removal performance (i.e., based on UV254 and turbidity reduction, respectively) 

by using floc structural information of aggregates generated during coagulation and 

flocculation.   

 

All of the tests were conducted at varying temperatures because one of the original objectives 

of the study was to evaluate the temperature effects on floc structure and/or settling velocity.  

It was decided after the experiments were conducted, however, that the primary focus of this 

thesis would be on the general development and application of floc characterization 



 

  51 

techniques to water treatment.  The initially proposed temperature-floc analysis will be 

presented elsewhere. 

 

A simple approach for quantifying the uncertainty in floc characterization data was 

developed.  Samples of aggregates generated at full-scale at the MWTP were then collected 

and compared to the results of the bench-scale testing.  The following sections describe the 

MWTP, outline the materials and methods employed to conduct the bench-scale experiments 

(i.e., jar tests and settling column tests), as well as the corresponding floc characterization 

method and statistical analysis of the acquired data.  Full-scale floc sampling at the MWTP is 

also discussed.   

 

3.2 The Mannheim Water Treatment Plant (MWTP)  

The MWTP in Kitchener, ON (Figure 3.1) treats raw water from the Grand River at the 

Hidden Valley Low Lift Station (Clarke, 2007).  The Grand River flows 300 kilometers 

through southwestern Ontario from the highlands of Dufferin County to Port Maitland on 

Lake Erie.  Water passes through multiple reservoirs at the Hidden Valley Station, which 

reduces the loading of particles derived from atmospheric sources (i.e., due to settling), and 

influences the type and/or quantity of microorganisms and organic particles derived by 

biological processes (i.e., due to attenuation).   

 

A 9.8 km, 1,200 mm diameter raw water transmission watermain connects the Hidden Valley 

Pumping Station to the MWTP.  Raw water entering the plant flows through two (2) 

treatment trains, operating in parallel.  The raw water is rapidly mixed (G ~ 1,000 s-1) by 

2.25 kW in-line blenders and hydraulic jet mixers.  Polymer injection is preceded by PACl 

addition.  Both injection points are in-line.   

 

The water is then conveyed into four (4) concrete reinforced flocculation basins, two (2) in 

each treatment train, operating in series.  Each basin is baffled to provide two (2) cells, which 



 

  52 

results in a total retention time of thirty (30) minutes at the rated capacity of 72 MLD.  Eight 

(8) vertical paddle flocculators, with variable frequency drives (VFDs), produce mean G 

values of 60 to 100 s-1.  The chemically pre-treated water then flows through two (2) 12.4 m 

wide x 12.4 m long x 6 m deep reinforced concrete sedimentation basins, one (1) in each 

treatment train, with inclined plate separators and circular sludge collectors.  The water is 

then conveyed through ozonation and filtration processes and is then disinfected prior to 

entering the two clearwells, which have a combined total useable volume of 15.28 ML.  

 

Disinfection is primarily achieved through ultraviolet (UV) irradiation, followed by 

chlorination.  Although the process was added mainly to control taste and odour, ozonation 

also acts as a disinfectant.  Continuous analyzers monitor the levels of chlorine, turbidity and 

UV dosage prior to the water being discharged.  The analyzers are connected with the 

Mannheim Water Treatment Plant Supervisory Control and Data Acquisition (SCADA) 

system, which is monitored by an operator 24 hours per day.        

 

 

Figure 3.1: The Mannheim Water Treatment Plant in Kitchener, ON (Emelko et al., 2006). 



 

  53 

The Mannheim Artificial Recharge Facilities and seven (7) other groundwater wells are also 

located on-site.  Water from these sources is blended with the treated surface water and then 

stored at the Mannheim Pumping Station Reservoir, which has a total storage capacity of 

122.7 ML.  As stated above, the Mannheim Water Treatment Plant has a rated capacity of 72 

MLD, or 840 L/s.  Permitted water capture from the Grand River varies from season to 

season; runoff from snowmelt allows for the highest takings to occur in the spring months.  

Raw water quality varies from season to season as well, and is constantly monitored as per 

the Ontario Ministry of the Environment (MOE) Drinking Water Systems Regulation O. Reg. 

170/03 (2003).      

 

As summarized in the Regional Municipality of Waterloo (RMOW) 2007 Annual Water 

Quality Report (Clarke, 2007), 622 grab samples of raw water were collected throughout the 

year for microbiological testing; 156 grab samples were collected to measure turbidity.  From 

this testing, there were twelve (12) detections of fecal coliforms (i.e., a non-sporulating 

microorganism used as an indicator for other pathogens that may be present in feces) and the 

turbidity ranged from 0.10 to 26.4 NTU.  8,760 readings from the SCADA system 

demonstrated that treated water turbidities ranged only from 0.00 to 1.00 NTU and based on 

57 grab samples of the effluent, total coliforms were always absent.  The extreme turbidity 

values (i.e., 0.00 and 1.00 NTU) represented only a fraction of the 8,760 values recorded.  

They were attributed to equipment error associated with sampling.  Because the data are 

collected in two (2) minute intervals, which are very small, it is not uncommon to record an 

outlier due to an air bubble or loss of flow.  Nominal raw water quality characteristics are 

presented in Table 3.1. 

 

Table 3.1: Nominal raw water quality characteristics of Grand River water at the MWTP. 

 
Temperature 

(ºC) 
TOC/DOC 

(mg/L) 
Turbidity 

(NTU) pH Alkalinity 
(mg/L as CaCO3) 

Nominal Value 11 6.0 3.7 8.2 210 
Range 1- 23 5.0- 7.0 0.9- 13.7 7.9- 8.4 160- 250 

 



 

  54 

All raw water samples from the MWTP utilized during the present investigation were 

collected on three (3) separate occasions between May 2007 and January 2008.  Raw water 

quality on these dates was recorded by the SCADA system.  Raw water characteristics are 

presented and summarized in Section 4.1.  The samples were collected in 20 L polyethylene 

carboys from a tap located prior to the coagulant injection point and refrigerated at 4 °C until 

required for jar testing 

.   

3.3 MWTP Jar Test Protocol 

As partially depicted in Figure 3.2, the apparatus used during the procedure utilized 

throughout the present investigation was a Phipps & Bird Jar Standard Tester (Phipps & Bird 

Inc., Richmond, VA); a stirring machine with six paddles that can operate at variable speeds 

[i.e., 0 to 300 revolutions per minute (rpm)], a floc illuminator for observing floc formation 

and six 2 L square acrylic jars.  Jar test experiments are conducted at the MWTP whenever 

there are changes in the water quality and/or quantity (e.g., due to snowmelt or rainfall) 

and/or any of the treatment processes.   

 

 

Figure 3.2: Jar testing equipment used during the MWTP jar test protocol.  



 

  55 

The protocol describe herein was a procedure that the RMOW had previously developed to 

simulate full-scale coagulation and flocculation at the MWTP, which was based on 

reproducing the G value in the full-scale basins.  The exact values of G are provided in 

Section 3.3.2.  Using the method prescribed by the RMOW was essential in achieving the 

first objective of this thesis, which was to “critically evaluate the limitations of traditional 

bench-scale protocols”.  Design of an original, and potentially “optimal” jar test protocol 